

TEST REPORT ON COMPRESSIVE STRENGTH

Client	Berger Paints Emirates Ltd Co (LLC). Dubai, UAE.		
Project Name	N.G	Lab Report No.	WD-R-210805-0367
Sample Description	Structural Grout GP	Request No.	WD-Q-210805-0177
Sample Identification	N.G	Sample No.	WD-S-210805-0319
Source	N.G	Date Received	05/08/2021
Test Method	ASTM C109 / C109M - 16a	Cast Date	29/05/2021
Curing condition	Water Curing	Curing Time	7 days
Water Powder Ratio	N.G	Date Tested	05/08/2021
Test Condition	Temperature: 23°C Relative Humidity: 50%	Date Reported	08/08/2021
Wimpey Ref No.	210616-06	Tested By	SP

Compressive Strength

Sample No.	Length (mm)	Width (mm)	Height (mm)	Max. Load (kN)	Compressive Strength (N/mm ²)
1	50.0	50.0	50.0	138.4	55.4
2	50.0	50.0	50.0	139.4	55.7
3	50.0	50.0	50.0	135.7	54.3
Average Compressive Strength (N/mm²)					55.1

Remarks: None

Signed for and on behalf of Wimpey Laboratories

Visakh S Nair
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-